## Material Test Report



## Test #455 13:19:02 Monday May 28 2018

Sample ID:

Unit: Z200-0148

Operator: GWM Engineering

316L

Base: SS MN: 98.6

2nd Match: 317L

MN: 90.0

3rd Match: 316

MN: 88.8

